
Township of Blandford-Blenheim Website 

 TOWNSHIP OF BLANDFORD-BLENHEIM 

COUNCIL MEETING AGENDA  - AMENDED

Wednesday, April 5th, 2023 
Watch via Live Stream on Township’s YouTube: 

https://www.youtube.com/channel/UCdKRV0GAEuFaGbwHRPzoEXA 

4:00 p.m. 

1. Welcome

2. Call to Order

3. Approval of the Agenda

Recommendation:

That the agenda for the April 5th, 2023 Regular Meeting of Council be adopted.

4. Disclosure of Pecuniary Interest

5. Minutes
a. March 15th, 2023 Minutes of Council

Recommendation:

That the minutes of the March 15th, 2023 Meeting of Council be adopted, as
printed and circulated.

6. Business Arising from the Minutes

7. Public Meetings

a. Public Meeting Under the Planning Act
[...]
system servicing opportunities that may support additional growth in Drumbo.  The Feasibility 
Study was completed in 2022 and will provide input to the servicing strategies under 
consideration as part of the County-wide Water and Wastewater Master Plan to be finalized in 
2023. 
 
 
Ingersoll WWTP 

In 2022, the Ingersoll WWTP achieved 100% compliance to its regulatory compliance limits.  
Specific exceedances of effluent objectives are as follows: 
 

• The WWTP failed to meet single sample effluent objectives on seven occurrences for 
TSS, TP and E. coli.  

• All monthly average effluent objectives were met in 2022. 
 
In the fall of 2021, the County initiated a pilot co-digestion project which was consistent with the 
County’s direction of Innovative and Green Technology.  The project explored the potential 
benefits of co-digesting FOG (fats, oils, and grease) with municipal sludge in the Ingersoll 
WWTP anaerobic digester in order to optimize digester operation and provide increased 
renewable biogas production which can be used to offset WWTP energy demands derived from 
fossil fuels.  The project was completed in 2022, and it concluded that the FOG addition 
increased digester biogas production by approximately 80% along with greater volatile solids 
reduction through increased biological activity.   
 
FOG co-digestion should be explored further on a larger scale to quantify the potential for 
renewable energy generation and waste diversion based on the following estimations: 
 



Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 6 of 15 
 

• Future Potential Biogas Conversion to Energy – The current average biogas 
production without FOG is approximately 500 m3/d, which based on the current trends 
shown by the FOG co-digestion is projected to increase by 80% at the maximum FOG 
loading to the digester.  80% increase from the current production translates into 
additional 400 m3/d with a heat value of approximately 11 GJ/day.  Biogas applications 
may include inputting biogas to off-site RNG pipeline or on-site WWTP utilization via 
combustion Combined Heat and Power (CHP) units or gas powered equipment to offset 
plant energy requirements. 

• Future Potential GHG Emission Reduction – FOG co-digestion is anticipated to 
reduce the production of dewatered biosolids by 10% (due to increased solids 
destruction within the anaerobic digester).  This equates to reduced amount of trucking 
of this biosolids end-product to the Biosolids Centralized Storage Facility in Salford and 
an approximate reduction of 84 tCO2e of carbon dioxide emissions annually.  In 
addition, the WWTP currently flares approximately 25% of its produced biogas 
(methane) production as off-gas.  An opportunity exists to review the potential capture 
and utilization of this biogas amount which would further reduce carbon dioxide 
emissions by approximately 84 tCO2e of GHG per year.   

 
Mount Elgin WWTP 

The Mount Elgin WWTP had no effluent compliance limits for the system; however, the ECA 
requires the County to use best efforts to operate the WWTP with CBOD5 and TSS objectives < 
10 mg/L, both of which were met in 2022. 
 
As per Report No. PW 2022-39, Public Works has initiated design work for the Phase 3 and 4 
capacity expansion of the Mount Elgin WWTP in order to service future growth in the 
community.  Construction is expected to commence in 2023. 
 
 
Norwich WWTP 

In 2022, the Norwich WWTP achieved 99% compliance to its regulatory compliance limits for all 
parameters in the effluent (1 exception).  Specific exceedances of compliance limit and/or 
effluent objectives are as follows: 

• In February, daily influent flow to the plant exceeded the ECA peak flow limit resulting in 
a non-compliance. 

• The WWTP failed to meet monthly average effluent objectives on two occurrences for 
TSS and TSS loading. 

A Municipal Class Environmental Assessment (EA) Study continues for the Norwich WWTP into 
2023, which will determine the most cost-effective, environmentally sound and sustainable 
approach to expand the WWTP capacity and service growth in Norwich over the next 25 years.  
The Class EA Study is anticipated to be completed in 2023. 
 
  

https://pub-oxfordcounty.escribemeetings.com/FileStream.ashx?DocumentId=8221#page=171


Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 7 of 15 
 

Plattsville WWTP 

In 2022, the Plattsville WWTP achieved 97% of its regulatory compliance limits for all 
parameters in the effluent (5 exceptions).  Specific exceedances of compliance limits and/or 
effluent objectives are as follows: 
 

• In November, excessive wind and low pond levels caused previously settled solids to be 
entrained in the WWTP effluent, which resulted in a non-compliance for TSS. 

• The WWTP failed to meet the single sample effluent objectives on 12 occurrences for 
TSS.  

• The WWTP failed to meet the monthly average effluent objective for TSS in November.  
County Staff have implemented various operational strategies in an attempt to meet 
ECA objectives. 

Various capital improvements were also completed at the Plattsville WWTP in 2022, which will 
result in notable energy and cost savings.  The replacement of older diffusers in aeration cell 2 
with more efficient units is anticipated to realize the following results: 

• Future Potential Energy Demand Reduction – These capital upgrades are anticipated 
to achieve an annual electrical consumption avoidance of approximately 31,135 kWh 
which will reduce costs (~ $5,100 annually) associated with consumption of energy from 
the electrical grid or fossil fuel generated power. 

• Future Potential GHG Emission Reduction - The annual electrical avoidance noted 
above relates to an equivalent carbon dioxide gas emission reduction of approximately 
1.2 tCO₂e per year.   

 
Tavistock WWTP 

In 2022, the Tavistock WWTP achieved 100% compliance to its regulatory effluent limits. 
Specific exceedances of effluent objectives are as follows: 
 

• The WWTP failed to meet single sample effluent objectives on three occurrences for 
TSS and TAN. 

 
An application to increase the rated capacity of the Tavistock WWTP was submitted to the 
MECP in 2021 based on strong historical performance, recent aeration upgrades to enhance 
treatment, and alignment with the rated capacity of the Tavistock water system.  The re-rating 
was approved by the MECP in March of 2022, increasing the WWTP rated capacity from 2,525 
m3/day to 2,935 m3/day. 
 
In response to planned future growth in the Village of Tavistock, the County will initiate a 
Municipal Class Environmental Assessment (EA) Study for capacity expansion of the Tavistock 
WWTP in 2023.  The study will determine the most cost-effective, environmentally sound, and 
sustainable approach to expand the Tavistock WWTP to meet the wastewater servicing needs 
of the community.   
 
  



Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 8 of 15 
 

Thamesford WWTP 

In 2022, the Thamesford WWTP met 100% of its regulatory compliance limits for all parameters 
in the effluent.  Specific exceedances of effluent objectives are as follows: 
 

• The WWTP failed to meet single sample effluent objectives on 24 occurrences for TSS, 
E. coli, TAN, TP, CBOD5  and pH.  

• The WWTP failed to meet monthly average effluent TSS objectives on 3 occurrences. 

Design work began in 2022 on the Thamesford WWTP Headworks and Aeration Upgrade to 
improve Thamesford WWTP performance and reduce operational challenges.  Improvements 
include a new headworks facility with fine screening and grit removal, and the replacement of all 
aeration course bubble diffusers to fine bubble diffusers to improve the oxygen transfer rate 
efficiency and reduce power consumption.  Construction is planned for 2024. 
 
Tillsonburg WWTP 

In 2022, the Tillsonburg WWTP achieved 98% compliance to its regulatory effluent limits (10 
exceptions).  Specific exceedances of compliance limits and/or effluent objectives are as 
follows: 

• In November, the WWTP experienced frequent incidences of oil in the WWTP influent, 
leading to poor settling and a non-compliance for TSS. 

• The WWTP failed to meet single sample effluent objectives on 28 occurrences for TSS, 
E. coli, TP and CBOD5.  

• The WWTP failed to meet monthly average effluent objectives on 5 occurrences for 
CBOD5 and TSS.    

In 2021, Phase 1 construction upgrades were initiated which will include new headworks, 
primary clarifiers, secondary clarifier, blowers, waste activated sludge (WAS) thickening, and 
various piping and control upgrades.  As detailed in Report No. PW 2020-54, the upgrades will 
strategically address WWTP system bottlenecks to improve operational performance, plant 
resiliency and servicing capacity.  Construction is targeted for completion in December, 2023. 
 
 
Woodstock WWTP 

In 2022, the Woodstock WWTP achieved 99% compliance with its regulatory effluent limits (5 
exceptions).  Specific exceedances of compliance limits and/or effluent objectives are as 
follows: 

• On June 15 and August 6, de-chlorination equipment failures caused the Total Residual 
Chlorine (TRC) concentration to exceed < 0.05 mg/L, resulting in non-compliance for 
TRC in June and August. 

• The WWTP failed to meet single sample effluent objectives on eight occurrences for 
TSS, TAN, E. coli and TRC.  

In 2022, the Woodstock WWTP continued participation with the Ontario Wastewater 
Surveillance Initiative; a collaboration which includes 13 institutions, 34 Public Heath Units 
(PHUs) and 117 Communities.  The initiative involves the detection of the COVID-19 virus in 
wastewater and provides PHUs with another tool to aide in tracing infection.  Influent samples 
are collected at the WWTP, analyzed by Western University and results are provided to 
Southwestern Public Health in an attempt to predict virus location and spread in the community. 

https://pub-oxfordcounty.escribemeetings.com/FileStream.ashx?DocumentId=8774#page=123


Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 9 of 15 
 

In 2021, an inflow and infiltration (I&I) study was initiated to locate and reduce I&I in 
Woodstock’s North Trunk Sewer catchment area, and this study continued throughout 2022.  
The County is actively pursuing ways of sustainably reducing I&I flow into its wastewater 
collection system to allow for increased wastewater capacity both within the collection system 
and the WWTP.  Potential capacity gained through I&I reduction will serve to support future 
development while minimizing or deferring future wastewater infrastructure capital upgrades and 
energy requirements.  The study is to be completed in 2023. 
 
A primary anaerobic digester was cleaned out at the Woodstock WWTP in 2022, allowing for a 
structural visual condition assessment to be completed by an engineering consultant, which 
determined the digester to be in good condition.  Digestion treatment capacity was restored and 
a refurbishment of the gas mixing system was completed to optimize the digestion process and 
biogas production.  The digester was brought back online in January of 2023 with the initial 
resulting biogas production volume increasing by approximately 300 percent when compared to 
the January 2022 biogas production volume. 
 
As part of the County’s Renewable Energy Action Plan (REAP) (2022-2032) and consistent with 
the 100% Renewable Energy Plan (2018), a Preliminary Engineering Study was completed at 
the Woodstock WWTP in 2022, looking at opportunities to more efficiently use biogas produced 
at the WWTP to significantly reduce GHG emissions, energy consumption and operational 
costs.  The PES evaluated several options and concluded that CHP system was the preferred 
option.  A CHP system is capable of the cogenerating of on-site heat and power, where the 
generated electricity would be used at the WWTP to offset internal electrical consumption and 
generated thermal energy would be directed to the WWTP radiant heating system to provide 
both process and building heat as follows: 

• Future Potential Biogas Conversion to Energy – The CHP is expected to produce 
approximately 1,248,000 kWh/year of new electrical and thermal renewable energy 
generation which can be utilized on-site and reduce costs associated with consumption 
of energy from the electrical grid or fossil fuel generated power. 
 

• Future Potential GHG Emission Reduction – Optimization of WWTP biogas 
production for on-site plant utilization is anticipated to reduce carbon dioxide emissions 
by approximately 91 tCO2e/year.   

As per the 2022 REAP multi-year implementation plan, the design work for this CHP system will 
begin in 2023 with implementation planned for 2024. 

 
 
2022 Wastewater System Infrastructure Investments 
 
As per the revised 2022 Forecast in the 2023 Business Plan and Budget, the County invested 
almost $18 million in rate supported wastewater infrastructure which included, but is not limited 
to, several notable capital projects as follows: 
 

• Phase 1 Capacity Expansion of Drumbo WWTP ($6,000,000) 
• Norwich Sanitary Sewer Replacements ($1,100,000) 
• Phase 1 Upgrades of Tillsonburg WWTP ($9,700,000) 
• Water and Wastewater SCADA Master Plan ($1,250,000) 
• Woodstock Pattullo Industrial Park servicing ($3,360,000) 



Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 10 of 15 
 

• Water and Wastewater Servicing Master Plan ($300,000) 
• Ingersoll Sanitary Sewer Projects ($980,000) 
• Ingersoll Sewer Re-lining ($120,000) 
• Phase 3 and 4 Capacity Expansion Design of Mount Elgin WWTP ($220,000) 
• Tavistock Williams Street Sewage Pump Station Rehabilitation ($120,000) 
• Headworks, Screening and Aeration Upgrade Design of the Thamesford WWTP 

($150,000) 
• Plattsville WWTP Equipment Upgrades ($60,000) 

 
 
2022 Wastewater System Asset Management Plan Update 
 
In addition to the above noted capital investments, Oxford continues to prioritize the long term 
sustainability of its wastewater systems.  The County maintains a diverse portfolio of assets 
necessary to provide the safe collection and treatment of wastewater.  In 2022, as part of the 
update to the County’s Asset Management Plan, the current asset condition and lifecycle needs 
for each of the County’s wastewater systems were documented.   
 
This information continues to be used as a primary source for setting water and wastewater 
rates, capital requirements, and to determine appropriate target reserve balances.  The 
summary of these finding were detailed in the County’s 2022 Asset Management Plan (Report 
No. CS 2022-20).   
 
A quick summary of the overall condition of wastewater infrastructure and related assets is 
detailed in Figure 1.  

 
Figure 1 - County Wastewater System Asset Condition (2022) 

 
 
Oxford County continues to manage its wastewater asset inventory and asset maintenance 
work orders using a digital asset management system.  Through proactive asset management, 
the County strives to optimize the service life of its wastewater assets and promote the overall 
long term sustainability of its wastewater system.  The County continues to integrate its 
wastewater infrastructure, among other assets, within the corporate Asset Management 
Systems Enhancement project as part of overall compliance to O. Reg. 588/17 – Asset 
Management Planning for Municipal Infrastructure, under the Infrastructure for Jobs and 
Prosperity Act, 2015. 

Excellent
29%

Good
25%

Fair
23%

Poor
18%

Critical
5%

https://pub-oxfordcounty.escribemeetings.com/FileStream.ashx?DocumentId=6205#page=349


Report No: PW 2023-11 
PUBLIC WORKS  

Council Date: March 8, 2023 
 

Page 11 of 15 
 

Oxford County continues to incorporate industry best management practices to monitor the 
levels of service and financial performance of its wastewater infrastructure and ensure that our 